Mopenu YOKP, Kpyrnas nnacTvuHa KpaH SBISETCS OYeHb [OMyIspeH qu3auH B ABcTpanuu, HoBou
3enanpuu, Hopseruu, Kanagel. 9T0 fgellessie, 4eM KBaApaTHEIX Tula. OH UCIOJIb3yeTCS B Ka4eCTBe
IOMIePKKY CKOOKM miisi xpaHeHus 10-13,52 MM 3aKajieHHOe CTeKJIo naHesnen mist OexToBaHue
Oaccerlit, unyu OAJIKOHEI.

TexHUYECKMNE XapaKTEPHUCTUKMU:

-Hepxkasetomas ctans 316,316L, 2205 gymniekc

-aT/IaCHast UM 3ePKaJIbHOU II0JINPOBKU

-t 10-13,52 MM 3aKaJIeHHOI'0 CTEeKJIa

-KBaJIpaTHHIE TIIUTHl KpaH

-AS / NZS crangapTt

-O6s0xKa 168 MM BrIcOTa + KojbIlo maaTske 100 * 100 MM
-Bec: 2.1 kT

-ApMaTypa BXOOUT: KPhIIIKa, BUHTHI, PE3UHOBBIE IIPOKIIaAKU
-[IpuMeHeHue: 2 BTYyIKYU IOOAEPKUBAIOT 1 CTEK/ITHHAA [TaHENb

Pa3nuuHble MOgenu KpaH OOCTYIIHBL:

-KBagpatHele IuTH KpaH SBM

-Kpyrnas nnactuna kpas YOKP

-IInomane OCHOBHOTO CBepia KpaH SCM

-Kpyrmnasa ocHoBHOTO CcBepiia KpaH RCM

-[Inomtams sapa Apesnb KpaH C OOMONMHUTENbHOU ANMuHbE SCM-1
-KpaH Kpyroi cepaneBUHH gpenb ¢ fobdasun gnuHa RCM -1

[leTanu ynakOBKHU:

IIJTAaCTUKOBBIY MTaKeT + Oellas MIKaTy/lKa + Kopobka

1 KpaH B IIOJIM3TUIIEHOBLIM IIAKET, a 3aTeM B 6eJIoi KOPoOKe;
10 unm 12 3aTHIYKM B KAPTOHHOU KOPOOKe

WU3nmenus netanu
3epKasibHas IIOBEPXHOCTh
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HpOTOKOH HCIIBITAHUA IIPOYHOCTHU
Results Summary
(For details of individual tests, refer to the tables on the following pages.)
ID item/Heat No. Dimensions/Type/Details Finish Phsrall
y Assessment
14117/01 SSBM316 180mm High, 50mm Square, Base Plate 316L COMPLIES

316 Stainless steel

Remarks

After completion of the testing, the spigot was found to be in sound condition with no breakage, tearing or signs of fracture and no looseness

of the fixings.
A Accreditation No-4llag
NATA Accredited for compliance

v with ISO/IEC 17025

Colin Lorrimar
Metallurgical Testing Manager

Dreawing



1T [ 2 [ 3 1 & 1 5 [ s [ 7 [ ®§ | § ] w0 [ w | 1
A 50+
B 1740
B [~ H
: :
. =
" =
c & g ©
3
oo
D
T 1] b -
A
w0
E %_ S
o —
i /ﬂ )?(
N 3
= ] oo
] Hi |; D:' 1| I} L o]
A=
o
T
G 98 90.3 iti s
Wit BB | oy B e
&” i LR
o g £ Spigot LTS b :::
H BEEAE A & o] R&  —
' | o I 'yo01 | #EA%E 505
1 7 3 7 5 § 7 8 0 : :

CepTudukarys




— - :
KEBILFHt 90%118:2%3 Y kactory Audit

REGISTERED

Shenzhen Launch Co.,Ltd

launch-china.en.alibaba.com

launch-china.er

Bttt B0 B S0

www.launch-china.cn 2

Hy>XHa uuTaTa Ui Kakue-1u00 BOMIPOCH, 10XkKasyicTa, 0CTaBbTe COOOIIEHNME.
Vinm cBs3aThCSl CO MHOM KakK HUXKe WHPOpMaIus. BepHYCh K BaM KaK MOXXHO CKopee!



égﬂ Merlin Ji

Senior Sales Representative

L (86) 189 6294 5180

N
s’

KEBIL#t®"

TR LK 109222 7% X EBX 385003

Room 5003, Building 3, Yilida Building, No. 1092
Nanshan Road, Nanshan District, Shenzhen, China
postal code 518054

BIR 2 H]

LAUNCH INTERNATIONAL LIMITED.

2 (86-755) 8603 7559

= (86-755) 8637 2611

B salesO6@launch-china.cn

O www.launch-china.com
www.chinabalustrade.com
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